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EVALUATION SOFTWARE 

 
******************************************************************************* 
*             STAS sas    Via Giorgione 18   Brescia  -  Italy                * 
******************************************************************************* 
*                                                                             * 
*             Compliance test report - Penetration and BFS                    * 
*                                                                             * 
******************************************************************************* 
*      Sample n. 12                      Ammunition   9mm                     * 
*                                                                             * 
*      Manufacturer                      Report date  28.05.04                * 
*                                                                             * 
*      Model  pr14                       Test date    26-05-04                * 
*                                                                             * 
*      NIJ Armour Type II                Conditioning Wet                     * 
*                                                                             * 
******************************************************************************* 
*      Test positions : V1-V2  2.75m           Target  5m                     * 
******************************************************************************* 
*      Notes                                                                  * 
*                                                                             * 
*                                                                             * 
*                                                                             * 
******************************************************************************* 
╔══════╤════════╤════════╤════════[ Test 1 ]╤═════════╤═════╤═════════╤═══════╗ 
║      │   V1   │   V2   │   Vc   │   Fair  │Penetrate│ 30° │  Note   │  BFS  ║ 
║      │   m/s  │   m/s  │   m/s  │  (Y/N)  │  (Y/N)  │     │         │   mm  ║ 
╟──────┼────────┼────────┼────────┼─────────┼─────────┼─────┼─────────┼───────╢ 
║   1  │  373.6 │  373.2 │  373.4 │    Y    │    N    │     │         │   24  ║ 
║   2  │  367.7 │  367.4 │  367.5 │    Y    │    N    │     │         │       ║ 
║   3  │  372.4 │  372.1 │  372.3 │    Y    │    N    │     │         │   30  ║ 
║   4  │  364.4 │  364.1 │  364.3 │    Y    │    N    │  Y  │         │       ║ 
║   5  │  365.9 │  365.6 │  365.8 │    Y    │    N    │  Y  │         │       ║ 
║   6  │  368.7 │  368.4 │  368.5 │    Y    │    N    │     │         │       ║ 
║   7  │        │        │        │         │         │     │         │       ║ 
║   8  │        │        │        │         │         │     │         │       ║ 
║   9  │        │        │        │         │         │     │         │       ║ 
║  10  │        │        │        │         │         │     │         │       ║ 
╚══════╧════════╧════════╧════════╧═════════╧═════════╧═════╧═════════╧═══════╝ 
╔══════╤════════╤════════╤════════[ Test 2 ]╤═════════╤═════╤═════════╤═══════╗ 
║      │   V1   │   V2   │   Vc   │   Fair  │Penetrate│ 30° │  Note   │  BFS  ║ 
║      │   m/s  │   m/s  │   m/s  │  (Y/N)  │  (Y/N)  │     │         │   mm  ║ 
╟──────┼────────┼────────┼────────┼─────────┼─────────┼─────┼─────────┼───────╢ 
║   1  │  369.9 │  369.6 │  369.8 │    Y    │    N    │     │         │   30  ║ 
║   2  │  365.0 │  364.7 │  364.9 │    Y    │    N    │     │         │       ║ 
║   3  │  375.4 │  366.8 │  375.4 │    Y    │    N    │     │         │   30  ║ 
║   4  │  366.8 │  366.8 │  366.8 │    Y    │    N    │  Y  │         │       ║ 
║   5  │  368.4 │  368.3 │  368.3 │    Y    │    N    │  Y  │         │       ║ 
║   6  │  370.0 │  369.6 │  369.8 │    Y    │    N    │     │         │       ║ 
║   7  │        │        │        │         │         │     │         │       ║ 
║   8  │        │        │        │         │         │     │         │       ║ 
║   9  │        │        │        │         │         │     │         │       ║ 
║  10  │        │        │        │         │         │     │         │       ║ 
╚══════╧════════╧════════╧════════╧═════════╧═════════╧═════╧═════════╧═══════╝ 
╔══════════════════╤═════════╤═════════╦══════════════════╤═════════╤═════════╗ 
║    Vc (m/s)      │   MAX   │   MIN   ║    Vc (m/s)      │   MAX   │   MIN   ║ 
╟──────────────────┼─────────┼─────────╫──────────────────┼─────────┼─────────╢ 
║  Test 1    -  0° │   373.4 │   367.5 ║  Test 1    - 30° │   365.8 │   364.3 ║ 
║  Test 2    -  0° │   375.4 │   364.9 ║  Test 2    - 30° │   368.3 │   366.8 ║ 
╚══════════════════╧═════════╧═════════╩══════════════════╧═════════╧═════════╝ 
╔═════════════════════════════════════════════════════════════════════════════╗ 
║ Temperature   22.0 °C          Humidity   65 %          Pressure  1013 mBar ║ 
╚═════════════════════════════════════════════════════════════════════════════╝ 
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Measuring ballistic performance 
of textile body armour 


